

VIENNA WOODS

2 Roxburgh Street · Newmarket · Auckland · 0800 843 662 · viennawoods.co.nz · info@viennawoods.co.nz

COMPLIANCE STATEMENT

Slip resistance — Vienna Woods engineered timber flooring

Independent wet slip-resistance testing to **AS/NZS 4586**, Appendix A (*Method for the Measurement of the Coefficient of Friction of Wet Surfaces*), carried out by Safety Step, Auckland.

Tested results

RANGE	MEAN WET COF	METHOD & TEST	VS REQUIREMENT
Petit Château Collection Specimen tested: Cannes · Extra matt UV lacquer	0.65	AS/NZS 4586:2014 Safety Step Auckland Ltd · 2025 · 5 specimens	Meets
Château Collection Specimen tested: Oak Karkula · Lacquered	0.62	AS/NZS 4586:2004 (incl. Amendment 1) Safety Step (NZ) Ltd · 20 April 2022 · 5 specimens	Meets
Distilled Collection Specimen tested: Sazerac · Lacquer	0.52	AS/NZS 4586:2014 Safety Step Auckland Ltd · 11 April 2025 · 5 specimens	Meets

AS/NZS 4586 Appendix A requires, for horizontal surfaces, a mean coefficient of friction of not less than **0.40**, with no individual specimen below **0.35**. All three ranges above meet both criteria.

Scope of these results — please read before specifying.

- Each result is for the **specific colour and finish tested**, as named above. Vienna Woods does not extend a tested figure to an untested colour.
- Testing was **wet, on a level surface**. These results do not address stairs, ramps, or any sloping surface, and Vienna Woods makes no slip claim for a stair nosing or a stair tread.
- The Château result was tested to the **2004 edition** of AS/NZS 4586; the other two to the 2014 edition. The stated requirement is unchanged between editions.
- Suitability for a given application remains the designer's assessment against the New Zealand Building Code and the conditions of that project.

Other Vienna Woods ranges

Icons Collection is the same board construction and factory finish as Petit Château in different plank dimensions; it has not been separately slip-tested and is not covered by the figures above. Foundation and Excess have not been slip-tested. Vienna Woods will not state a figure for an untested range.

Test reports

The underlying Safety Step test reports are **published alongside this statement** at viennawoods.co.nz/resources, reproduced with Safety Step's permission. Each remains the property of Safety Step (NZ) Ltd. For anything not covered here, contact info@viennawoods.co.nz or 0800 843 662.

Vienna Woods Limited · NZBN 9429049033199 · Issued 11 August 2026 · First published issue; the 6 August 2026 build was superseded before release.

This statement is issued in addition to, and does not limit, the customer's rights under the Consumer Guarantees Act 1993.